WE DELIVER HORSEPOWER

1 (562) 693-4302 or 1 (562) 266-0002
Welcome Guest!   Log In  | Contact Us

External Parts



Part No. Quantity Description
1.  312-20291 10 5/16-18 x 2 1/4"Socket Head Bolt
2.  312-00000 10 5-16" AN Washer
3.  671-1C 1 BDS Cast Front Cover, Unpolish
4.  671-1SG 1 BDS Front Cover Gasket
5.  312-10591 2 5/16-18 X 1-1/2"Socket Head Bolt
6.  671-2C 1 BDS Cast Front Bearing Plate, Unpolish
7.  671-30 1 BDS Blower Case
8.  671-4 1 BDS Cast Rear Bearing Plate, Unpolish
9.  312-00000 10 5/16 An Washer
10.  312-10291 10 5/16-18 x 1-1/4" Socket Head Bolt
11.  555 1 BDS Pressure Releif Valve (red)
12.  556 1 BDS Oil Sight Gauge (red)
*BDS also has billet plates and covers available as replacement parts.